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Z 5aMASZ| ALPiNA 201

Tab. 1

Lp. Numer czgsci Nazwa czesci Description IIOéé. Uwagi
Item Part No. Quantity Notes
1 2200.04.00.000 Uchwyt odcigzenia P Support spring mount - right 1
2 2200.05.00.000 Uchwyt odciazenia L Support spring mount - left 1
3 2227.01.00.000 Uktad zawieszenia Suspension unit 1
4 2227.04.00.000 Odciazenie Suspension springs 2
5 2227.08.00.000 Przesuw boczny Side shift 1
6 2228.02.00.001 Rama gtéwna Main frame 1
7 2228.03.00.000 Zespot tnacy LiteCUT cutterbar 1
8 2228.05.00.001 Przeniesienie napedu 540 obr Drive transmission 540 rpm 1
9 2228.07.00.001 Przeniesienie napedu 1000 obr Drive transmission 1000 rpm 1
10 2228.13.00.000 Zespot tnacy LiteCUT cutterbar 1
11 MIWB-085-000 Wat B&P 8G5T085CE007001 PTO B&P 8G5T085CE007001 1
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Tab. 2
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2227.01.00.000
Uktad zawieszenia

Suspension unit

Tab. 2

Lp. Numer czgsci Nazwa czesci Description IIOéé. Uwagi
Item Part No. Quantity Notes
[ 0050.20.24.044  |Sworzen 320 (S0.20.24.044) Pin 320 (S0.20.24.044) 1
2 00S0.30.00.170 Sworzen @30 (S0.30.00.170) Pin #30 (S0.30.00.170) 4
3 2223.01.10.001 Tuleja dystansowa Spacer 6
4 2223.01.12.002 Sworzen gérny kat. |, Il Top link pin 1
5 2223.01.16.001 Baza Support spring base 3
6 2223.01.17.001 Glowa Support spring top 3
7 2223.01.51.002 Sworzen zaczepu kat. I_II Bottomlink Pin 2
8 2227.01.01.000 Belka zawieszenia Frame bar 1
9 2227.01.02.000 Ramie prawe Frame arm right 1
10 2227.01.03.000 Zaczep Headstock 1
11 2227.01.04.000 Ciegto prawe Rod right welded 1
12 2227.01.05.000 Ciegto lewe Rod left welded 1
13 2227.01.06.000 Ramie lewe Frame arm left 1
14 2227.01.10.000 Wspornik watu Shaft support 1
15 2227.01.11.000 Blokada Brace 1
16 2227.01.13.000 Ostona zaczepu Guard 1
17 MIIU-015-000 Uchwyt @15 Clamp @15 1
18 MISP-003-001 Zawleczka sprezysta 04 Cotter pin @4 1
19 MISP-010-170 Sprezyna bezpiecznika fi 10 L=170 Spring fi 10 L=150 3
20 MITS-000-016 Tuleja slizgowa 40x44x40x55 PRMF Sliding bush 40x 44x 40x 55 PRMF 2
21 MITS-030-000 Tuleja Slizgowa 30x 34x 26x 42 PAF Sliding bush 30x 34x 26x 42 PAF 8
22 MZIN-050-014 Nit zrywany @35 Rivet 35 4
23 MZ1S-000-003 Smarowniczka M6x1 Grease nipple M6x1 4
24 MZKK-008-045 Kotek sprez. @#8x 45 oc. Spring-type straight pin @8x40 8
25 MZNS-016-005 Nakretka M16 kl. 8 oc. samozab. Nut M16 cl. 8 z. self-lock. 6
26 MZNS-020-000 Nakretka M20 kl. 8 oc. samozab. Nut M20 cl. 8.8 z self-lock. 1
27 MZNZ-016-001 Nakretka M16 kl. 8 oc. (DIN) Nut M16 cl. 8 z. (DIN) 6
28 MZPP-010-001 Podktadka @10 oc. Washer 310 z. 1
29 MZPP-016-001 Podktadka @16 oc. Washer 316 z. 15
30 MZPP-020-001 Podktadka @20 oc. Washer 320 z. 1
31 MZPP-020-032 Podktadka 320 oc. pod sworzen Washer 320 z. 1
32 MZPP-030-001 Podkladka @30 oc. 82004 pod sworzen Washer #30 z. 82004 4
33 MZSI-005-009 Sruba M 5x 20 KI. 8.8 oc. IMB. WALC. Bolt M 5x 20 cl. 8.8 z. 1
34 MZS0-016-140 Sruba M16x140 kl. 8.8 oc. Oczkowa Eye bolt M16x140 kI. 8.8 oc. 3
35 MZSZ-016-009 Sruba M16x 90 kl. 8.8 oc. (82101) Bolt M16x 90 cl. 8.8 z. (82101) 1
36 MZSZ-016-140 Sruba M16x140 kl. 8.8 oc. (82101) Bolt M16x150 cl. 8.8 z. 5
37 MZZK-004-001 Kotek sprez. @4x 20 nierdz. Spring pin #4x20 ss. 1
38 MZZK-004-003 Kotek sprez. @4x 30 nierdz. Spring pin #4x30 ss. 1
39 MZZP-000-001 Zawleczka - Przetyczka A 11x45 Lynch pin A 11x45 4
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// SaMASZ | pizesuw boczny

Side shift

Tab. 3

Lp. Numer czgsci Nazwa czesci Description IIOéé. Uwagi
Item Part No. Quantity Notes
1 MIHB-015-002 Obejma rury 15/18 Podw. Blaszka Gérna Double clamp 15/18 - upper 1
DP-B2/CRVIF
2 MIHC-222-701 Sitownik 40x22x150 (2227.01.07.000) Cylinder 40x22x150 (2227.01.07.000) 1
3 MIHK-000-008 Ztaczka M14x1,5 - 3/8" Straight connector M14x1.5 - 3/8" 1
4 MIHO0-015-002 Obejma rury 15 Podw. Plast. RBPR-215 Double tube clamp 1
5 MIHP-038-016 Przytaczka prosta nast. 3/8"xM16x1,5 B-A Straight connector 3/8"xM16x1,5 B-A 1
6 MIHP-200-003 Przewod M14x1,5 L= 2000 A90-A Hydraulic hose M14x1,5 L= 2000 A90-A 2
7 MIHW-001-005 Wtyczka EURO M16x1.5 Plug EURO M14x1.5 1
8 MIHZ-000-002 Wtyczka EURO M14x1.5 Plug EURO M14x1.5 1
9 MIHZ-090-038 Zawor dfawigcy VRFB9O - 3/8" Choke valve VRFB90 - 3/8" 1
10 MIT0-000-007 Ostona na wtyk EURO HP10 czerwona EURO plug cap - red 1
11 MIT0-001-009 Ostona na wtyk EURO HP10 niebieska EURO plug cap - blue 1
12 MITW-036-057 Ostona tkana 60- 1,5 m Hose protection sleeve 60- 1,5m 1
13 MZSZ-008-006 Sruba M 8x 35 kl. 8.8 oc. (82105) Bolt M 8x 35 cl. 8.8 z. (82105) 1




2228.02.00.001
Rama gtdwna
Main frame

Tab. 4

K2228PLEN00O1 - 2021-11-19 - ALPINA 301



K2228PLEN001 - 2021-11-19 - ALPINA 301

2228.02.00.001

// 5aMASZ’| Rama gtéwna

Main frame

Tab. 4

Lp. Numer czgsci Nazwa czesci Description IIOéé. Uwagi
Item Part No. Quantity Notes
1 2227.02.04.000 Blokada barierki Guard latch 1
2 2227.02.05.000 Raczka blokady Latch grip 1
3 2227.02.08.000 Ostona boczna prawa Guard side - Right 1
4 2227.02.09.000 Ostona boczna lewa Guard side - Left 1
5 2227.02.10.000 Sworzen zawieszenia Suspension frame pin 1
6 2227.02.11.001 Ostona dolna Guard bottom 1
7 2227.02.12.000 Ostona wewnetrzna prawa Guard inner - Right 1
8 2227.02.13.000 Ostona wewnetrzna lewa Guard inner - Left 1
9 2227.02.14.000 Maskownica Cover 1
10 2227.02.18.000 Ostona brezentowa prawa Protective canvass - Right 1
11 2227.02.19.000 Ostona brezentowa lewa Protective canvass - Left 1
12 2227.02.20.000 Wspornik Bracket 1
13 2227.02.21.000 Ostona brezentowa tylna Canvass rear 1
14 2227.02.22.000 Katownik usztywniajacy Brace 1
15 2227.02.24.000 Rura naciggowa Il Tension tube Il 1
16 2227.02.26.000 Mocowanie ostony Cover bracket 1
17 2227.02.27.000 Ostona napedu Drive cover 2
18 2227.02.28.000 Stopa prawa Stand - Right 1
19 2227.02.29.000 Stopa lewa Stand - Left 1
20 2227.02.30.000 Obejma Clamp 2
21 2227.02.31.000 Zawias Hinge 2
22 2227.02.32.000 Linka gumowa kpl. fi 10 - L=750 Bungee strap L=750 2
23 2227.02.33.000 Wspornik odblasku prawy White reflection bracket 1
24 2227.02.34.000 Wspornik odblasku lewy White reflection bracket 1
25 2227.02.35.000 Wspornik barierki Railing bracket 1
26 2227.02.36.000 Sworzen blokady ostony Lock pin 2
27 2227.02.37.000 Linka gumowa kpl. fi 10 - L=1000 Bungee strap L=1000 1
28 2227.02.42.000 Tuleja Bushing 8
29 2227.02.43.000 Podkiadka 35x13x5 Washer 35x13x5 12
30 2227.02.44.001 Szczytek prawy Side guard hinge assembly right 1
31 2227.02.45.001 Szczytek lewy Side guard hinge assembly left 1
32 2227.02.50.001 Zawias przektadni Gearbox hinge 1
33 2227.02.51.001 Mocowanie przektadni Gearbox mount 1
34 2227.02.52.001 Skrzyna na noze Blade storage 1
35 2228.02.01.001 Rama spawana Frame weldment 1
36 2228.02.03.000 Barierka przednia Front guard 1
37 2228.02.06.001 Ostona tylna prawa Guard rear - Right 1
38 2228.02.07.001 Ostona tylna lewa Guard rear - Left 1
39 2228.02.15.000 Przestona watu | Shaft cover | 1
40 2228.02.16.000 Przestona watu |l Shaft cover || 1
41 2228.02.17.001 Ostona brezentowa Protective canvass 1
42 2228.02.25.000 Ostona brezentu Front curtain guard 1
43 2228.02.38.000 Brezent tylny lewy Canvass rear - Left 1
44 2228.02.39.000 Brezent tylny prawy Canvass rear - Right 1
45 2228.02.40.001 Ostona gérna prawa Upper cover - Right 1
46 2228.02.41.001 Ostona gérna lewa Upper cover - Left 1
47 MIEK-000-011 Odblask okragty bialy przykrecany White reflection - round 2
48 MIGA-040-018 [Amortyzator gumowo-metalowy 40x18 typ D Rubber-metal damper 40x18 type D 2
49 MI10-130-000 Opaska zaciskowa 130-150 Clamp band 130-150 1
50 MIIU-211-000 Uchwyt mocowania ostony 395011211R PTO guard holder 395011211R 1
51 MI1Z-049-000 Zawias chowany 491167 Hinge 1
52 MIPS-090-015 Przektadnia katowa G090-09.202.L-39_0 Gearbox G090-09.202.L.-39_0 1
53 MISP-002-001 Sprezyna @2 (0225.04.06.000) Spring @2 (0225.04.06.000) 3
54 MISP-004-006 Sprezyna fi. 4 L= 87 (0065.04.04.000) Spring @4 (0065.04.04.000) 2
55 MITZ-026-000 Zaslepka plastik 325,4 (1") x1.0-3.0 - 111060  |Plastic plug $25,4 (1") x1.0-3.0 round 1
56 MITZ-050-003 Zaslepka @50x3 - 12548 Plastic plug @50x3 - 12548 4
57 MPIU-001-002 Uchwyt Standardowy 132xM8 Handle 132xM8 1
58 MZIN-000-004 Nit zrywany @5x10 Rivet 35 6
59 MZIN-002-006 Nitonakretka - M6 @9 - L=16 oc. Rivet nut - M6 (9 - L=16 z. 32
60 MZIS-006-002 Smarowniczka M6x1 - 45 stopni Grease nipple M6x1 - 45 degrees 2
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Main frame

L.p. Numer czesci - - llosé Uwagi
Iter:n Part N(E Nazwa czgsci Description Quantity Notegs
61 MZNS-006-006 Nakretka M 6 kl. 8 oc. samozab. Nut M 6 cl. 8 z. self-lock. 31
62 MZNS-008-006 Nakretka M 8 kl. 8 oc. samozab. Nut M 8 cl. 8 z. self-lock. 69
63 MZNS-010-002 Nakretka M10 kl. 8 oc. samozab. Nut M10 cl. 8 z. self-lock. 13
64 MZNS-012-004 Nakretka M12 kl. 8 oc. samozab. Nut M12 cl. 8 z. self-lock. 1
65 MZNS-012-010 Nakretka M12 kl. 10 oc. samozah. Nut M12 cl. 10 z. self-lock. 16
66 MZNS-016-005 Nakretka M16 kl. 8 oc. samozab. Nut M16 cl. 8 z. self-lock. 2
67 MZNZ-008-001 Nakretka M 8 kl. 8 oc. Nut M 8 cl. 8 z. 2
68 MZNZ-012-002 Nakretka M12 kl. 8 oc. Nut M12 cl. 8 z. 2
69 MZPK-012-000 Podkiadka kulista @12 Dome washer 312 2
70 MZPN-008-030 Podktadka nylonowa @8,2x30x2 Nylon washer @4,2x10x1,2 10
71 MZPP-006-001 Podktadka @6 oc. Washer @6 z. 92
72 MZPP-008-002 Podkiadka @8 oc. Washer @8 z. 125
73 MZPP-010-001 Podktadka @10 oc. Washer 310 z. 10
74 MZPP-010-010 Podktadka pow. @10x28 oc. Fender washer @10x28 z. 6
75 MZPP-012-002 Podkiadka @12 oc. Washer 312 z. 36
76 MZPP-016-001 Podktadka @16 oc. Washer 316 z. 4
77 MZPS-008-001 Podktadka sprez. 98,2 oc. Spring washer 08.2 z. 8
78 MZPS-010-003 Podktadka sprez. 10,2 oc. Spring washer 10.2 z. 4
79 MZSI-006-007 Sruba M 6x 20 kI. 10.9 oc. GRZYB.IMB (7380) Bolt M 6x20 cl. 10.9 z. Allen 32
80 MZS1-008-160 Sruba M 8x16 kI.8,8 oc. GRZYB.IMB (7380) Bolt M 8x16 kc.8,8 z. Allen (7380) 2
81 MZS0-006-040 Sruba M 6x 40 kl. 8.8 oc. Oczkowa Bolt M 6x 40 2
82 MZS0-012-000 Sruba M12x120 kl. 8.8 oc. Oczkowa Eye bolt M12x120 cl. 8.8 z. 1
83 MZSP-008-000 Sruba M 8x 45 kl. 8.8 oc. PODS. Bolt M 8x 45 cl. 8.8 z. sq. neck 7
84 MZSP-010-004 Sruba M10x 30 kl. 8.8 oc. PODS. Bolt M10x 30 cl. 8.8 z. sq. neck 4
85 MZSZ-006-004 Sruba M 6x 20 kl. 8.8 oc. (82105) Bolt M 6x 20 cl. 8.8 z. (82105) 13
86 MZSZ-006-005 Sruba M 6x 16 KI. 8.8 oc. (82105) Bolt M 6x 16 cl. 8.8 z. (82105) 16
87 MZSZ-008-001 Sruba M 8x 20 kI. 8.8 oc. (82105) Bolt M 8x 20 cl. 8.8 z. (82105) 28
88 MZSZ-008-002 Sruba M 8x 25 kl. 8.8 oc. PODS. Bolt M 8x 25 cl. 8.8 z. sq. neck 4
89 MZSZ-008-006 Sruba M 8x 35 kl. 8.8 oc. (82105) Bolt M 8x 35 cl. 8.8 z. (82105) 4
90 MZSZ-008-009 Sruba M 8x 25 kl. 8.8 oc. (82105) Bolt M 8x 25 cl. 8.8 z. (82105) 26
91 MZSZ-008-012 Sruba M 8x 55 k. 8.8 oc. (82105) Bolt M 8x 55 cl. 8.8 z. (82105) 2
92 MZSZ-008-066 Sruba M 8x 65 kl. 8.8 oc. (82101) Bolt M 8x 60 cl. 8.8 z. (82101) 2
93 MZSZ-010-005 Sruba M10x 30 k. 8.8 oc. (82105) Bolt M10x 30 cl. 8.8 z. (82105) 2
94 MZSZ-010-010 Sruba M10x 20 kI. 8.8 oc. (82105) Bolt M10x 20 cl. 8.8 z. (82105) 4
95 MZSZ-010-020 Sruba M10x 35 k. 8.8 oc. PODS. Bolt M10x 35 cl. 8.8 z. 8
96 MZSZ-010-023 Sruba M10x 45 k. 8.8 oc. (82101) Bolt M10x 45 cl. 8.8 z. (82101) 1
97 MZSZ-012-002 Sruba M12x 30 kI. 8.8 oc. (82105) Bolt M12x 30 cl. 8.8 z. (82105) 4
98 MZSZ-012-012 Sruba M12x 80 kl. 10.9 oc. (82101) Bolt M12x 80 cl. 10.9 z. (82101) 4
99 MZSZ-012-066 Sruba M12x 65 kl. 10.9 oc. (82101) Bolt M12x 65 cl. 10.9 z. (82101) 8
100 MZSZ-012-092 Sruba M12x 90 kl. 10.9 oc. (82101) Bolt M12x 90 cl. 8.8 z. (82101) 4
101 MZSZ-016-013 Sruba M16x110 kl. 8.8 oc. (82101) Bolt M16x110 cl. 8.8 z. (82101) 1
102 MZSZ-016-060 Sruba M16x 60 kl. 8.8 oc. (82101) Bolt M16x 60 cl. 8.8 z. (82101) 1
103 MZWB-008-004 Sruba M 8x 20 kl. 8.8 oc. IMB. STOZ. Bolt M 8x 20 cl. 8.8 z. 1
104 MZWB-008-005 Sruba M 8x 30 kl. 8.8 oc. IMB. STOZ. Bolt M 8x 30 cl. 8.8 z. Allen countersunk 1
105 MZWD-012-040 Wkret dociskowy M12x40 oc Set screw M12x40 z. 1
106 MZZK-005-005 Kotek sprez. @35x 30 nierdz. Spring pin @35x30 ss. 3
107 MZZP-000-002 Zawleczka - Przetyczka A 6x45 Lynch pin A 6x45 2
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LiteCUT cutterbar
L.p. Numer czesci - - llos¢ Uwagi
Iter:n Part N(E Nazwa czgsci Description Quantity Notegs
1 0540.03.12.000 Sworzen kota posredniego - dolny Idler holder - lower 12
2 0670.05.03.003 Slizg spawany Sliding skid 2
3 0670.05.04.004 Dysk roboczy Working disc 5
4 0670.05.06.004 Trzymak nozowy Knife holder 7
5 0670.05.08.000 Pokrywka dysku Disc cover 5
6 0670.05.11.000 Koto zebate posrednie z=46 Idler gear z=46 2
7 0670.05.12.000 Koto zebate z=37 Spur gear z=37 10
8 0670.05.14.000 Piasta dolna Lower hub 6
9 0670.05.15.003 Piasta gorna Upper hub 3
10 0670.05.18.000 Sworzen gorny kota posredniego Gear pin - upper 12
11 0670.05.19.000 Tulejka tozyskowa Bush 6
12 0670.05.21.000 Dystans gwintowany L=22 Distance thread L=22 7
13 0670.05.25.000 Sruba specjalna L-29 Bolt L-29 42
14 0670.05.29.000 Podktadka @22 Washer (322 z. 6
15 0670.05.31.003 Klucz wymiany nozy Knife mounting lever 1
16 2223.03.03.001 Piasta dolna Drive lower hub 1
17 2223.03.05.001 Tuleja tozyskowa Drive bush 1
18 2223.03.08.001 Piasta gérna Drive upper hub right 1
19 2223.03.12.001 Sworzen dolny kota posredniego Idler holder - lower 5
20 2223.03.16.001 Piasta gorna lewa Upper hub left 2
21 2223.03.17.001 tozysko 6207 2RS N C3 Bearing 6207 2RS C3 5
22 2223.03.18.001 Sworzen gérny kota posredniego Gear pin - upper 5
23 2223.03.19.001 Piasta gora prawa Upper hub right 1
24 2223.03.23.001 Slizg spawany - wydtuzony Slide - welded - extended 5
25 2227.03.05.000 Dysk z bebenkiem Disc with a drum 2
26 2227.03.06.000 Wspornik lewy Bracket weldment - left 1
27 2227.03.09.000 Wspornik prawy Bracket weldment - right 1
28 2227.03.14.000 Naktadka prawa Side sliding skid right 1
29 2227.03.15.000 Naktadka lewa Side sliding skid left 1
30 2227.03.28.000 Pokrywka bebna Cover 1
31 2227.03.33.000 Naktadka dysku Disc plate 1
32 2227.03.34.000 Ostona dolna dysku Guard 1
33 2228.03.01.000 Blacha gérna Cutterbar top plate 1
34 2228.03.02.000 Blacha dolna Cutterbar bottom plate 1
35 2228.03.11.000 Katownik usztywniajacy Support angle bar 1
36 MIHK-001-004 Korek wlewu oleju 3/8" stoz. 0il plug 3/8" cone 1
37 MI10-003-012 Obsada M12 z pazurem - typ 2 (0619.14.05.007) |Knife holder pin M12 - flange 14
38 MIKW-035-000 Koto zebate dysku z=35 Gear z=35 6
39 MIKW-035-001 Koto zebate napedu z=35 wielowypust 1 3/8"-  |Drive gear z=35
221
40 MIKW-035-002 Koto zebate posrednie z=35 Gear z=35 5
41 MINO-000-005 NGz skosny lewy 105x49x4 (0540.03.24.002)  |[Left slanted blade 105x49x4 6
42 MINO-000-005 N6z skosny prawy 105x49x4 (0540.03.25.002)  [Right slanted blade 105x49x4 8
43 MIPP-000-011 Przegub podwéjny B&P - 7G4DGR08028AX PTO B&P - 7G4DGR08028AX 1
44 MITK-000-003 Korek wlewu oleju M22x1,5 stoz. Oil inlet plug M22x1.5 1
45 MZIP-000-008 Pierscien zabez. #95 (tozysko 6307N @80) Ring 395 17
46 MZLZ-006-015 t 0zysko 6306 2RS C3 Bearing 6306 2RS C3 12
47 MZLZ-006-208 tozysko 6208 2RS N C3 Bearing 6208 2RS N C3 12
48 MZLZ-062-007 Lozysko 6207 2RS C3 Bearing 6207 2RS C3 1
49 MZLZ-063-000 t 0zysko 6307 2RS C3 Bearing 6307 2RS C3 1
50 MZNS-010-002 Nakretka M10 kl. 8 oc. samozab. Nut M10 cl. 8 z. self-lock. 106
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LiteCUT cutterbar

L.p. Numer czesci - - llosé Uwagi
Iter:n Part N(E Nazwa czgsci Description Quantity Notegs
51 MZNS-012-692 Nakretka M12 kI.10 oc. kotnierzowa Nut M12 cl. 10.9 z. collar 14
52 MZNS-022-005 Nakretka M22x1,5 kl. 8 oc. niska Nut M22x1,5 cl. 8 z. low 6
53 MZPD-035-001 Podkiadka dystansowa 35x45x1 Spacer washer 40x50x1 5
54 MZPP-008-002 Podktadka @8 oc. Washer @8 z. 4
55 MZPP-010-001 Podkiadka @10 oc. Washer 310 z. 58
56 MZPS-008-001 Podktadka sprez. @8,2 oc. Spring washer ¢8.2 z. 8
57 MZPS-010-003 Podktadka sprez. 10,2 oc. Spring washer 10.2 z. 28
58 MZSE-035-001 Pierscien osad. Z 35 Circlip Z 35 1
59 MZSI-008-101 Sruba M 8x 20 kl. 10.9 oc. GRZYB IMB (7380)  [Bolt M 8x 20 cl. 10.9 z. Allen 8
60 MZSI-010-006 Sruba M10x 30 kl. 10.9 oc. IMB. STOZ. Bolt M10x 30 cl. 10.9 z. 31
61 MZSI-035-000 Sruba M16x 35 kI. 10.9 oc. IMB. WALC. NISKI  [Bolt M16x 35 cl. 10.9 z. 17
62 MZSZ-008-025 Sruba M 8x 25 k. 8.8 oc. IMB. WALC. Bolt M 8x 25 ¢cl. 8.8 z. 4
63 MZSZ-010-001 Sruba M10x 25 kl. 8.8 oc. (82105) Bolt M10x 25 cl. 8.8 z. (82105) 28
64 MZSZ-010-018 Sruba M10x 16 kI. 8.8 oc. (82105) Bolt M10x 16 cl. 8.8 z. 7
65 MZSZ-010-135 Sruba M10x 35 kI. 10.9 oc. IMB. STOZ. Bolt M10x 30 cl. 10.9 z. Allen countersunk 14
66 MZU0-028-025 Oring - 28x2,5 Oring - 28x2.5 17
67 MZU0-030-001 Oring - 30x2,5 Oring - 30x2.5 34
68 MZUO0-113-000 Oring - 113x3 Oring 113x3 7
69 MZUS-040-010 Simmering AO - 40x 56x10 Simmering AO - 40x 56x10 6
70 MZUS-045-008 Simmering AO - 45x 65x 10 Simmering AO - 45x 65x10 1
71 MZWK-010-250 Sruba M10x 25 kI. 10.9 oc. IMB. STOZ. Bolt M10x25 cl. 10.9 z. Hex counter-sunk 34
72 MZWP-008-015 Wpust B 8x7x15 Cut off key B 8x7x15 7
73 MZZK-010-024 Kotek sprez. @10x 20 oc. Spring pin @10x 20 ss. 2




7 SaMASZ'

2228.05.00.001
Przeniesienie napedu 540 obr
Drive transmission 540 rpm

Tab. 6

16
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7/ SaMASZ’

2228.05.00.001

Przeniesienie napedu 540 obr
Drive transmission 540 rpm

Tab. 6

17

Lp. Numer czgsci Nazwa czesci Description IIOéé. Uwagi
Item Part No. Quantity Notes

1 2223.15.01.001 Dystans Distance 1

2 2223.15.02.001 Uchwyt mocowania ostony PTO guard holder 1

3 MI10-130-000 Opaska zaciskowa 130-150 Clamp band 130-150 1

4 MIPS-095-004 Przektadnia katowa 095-11.112.R-39_0 Gearbox 095-11.112.R-39_0 1

5 MIT0-000-005 Ostona stozkowa D4170 401 PTO guard 1

6 MIT0-000-012 Ostona watka przektadni BP § 240000079 PTO stub cover 1

7 MIWB-061-012 Wat B&P - 8G4N061FX008001X PTO B&P 8G4N061FX008001X 1

8 MZPP-008-002 Podktadka @8 oc. Washer @8 z. 8

9 MZPP-012-002 Podktadka @12 oc. Washer 312 z. 4

10 MZPS-012-001 Podkiadka sprez. §12,2 oc. Spring washer 312.2 z. 4

11 MZSI-012-002 Sruba M12x 25 k. 8.8 oc. IMB. WALC. Bolt M12x 25 kl. 8.8 z. Allen, socket 4

12 MZSZ7-008-001 Sruba M 8x 20 kl. 8.8 oc. (82105) Bolt M 8x 20 cl. 8.8 z. (82105) 4

13 MZSZ-008-016 Sruba M 8x 16 kl. 8.8 oc. (82105) Bolt M 8x 20 cl. 8.8 z. (82105) 4

14 MZSZ-012-002 Sruba M12x 30 k. 8.8 oc. (82105) Bolt M12x 30 cl. 8.8 z. (82105) 4




*Opcja/Option

* Zapytaj o dostepnosc/ Ask about details

7
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7/ SaMASZ’

2228.07.00.001

Przeniesienie napedu 1000 obr
Drive transmission 1000 rpm

Tab. 7

19

Lp. Numer czgsci Nazwa czesci Description IIOéé. Uwagi
Item Part No. Quantity Notes

1 0230.04.05.000 Uchwyt ostony przektadni Gear cover holder 1

2 2223.17.02.001 Plyta dystansowa Il Distance plate 1

3 2227.07.01.001 Plyta dystansowa | Distance plate 1

4 MI10-100-000 Opaska zaciskowa 100-120 Clamp band 100-120 2

5 MIPS-110-005 Przektadnia katowa 110-03.221.R-39_0 Gearbox 110-03.221.R-39_0 1

6 MIT0-000-005 Ostona stozkowa D4170 401 PTO guard 1

7 MIT0-001-013 Ostona przektadni Gearbox cover 1

8 MIWB-061-012 Wat B&P - 8G4N061FX008001X PTO B&P 8G4N061FX008001X 1

9 MZNS-008-006 Nakretka M 8 kl. 8 oc. samozab. Nut M 8 cl. 8 z. self-lock. 3

10 MZNZ-008-001 Nakretka M 8 kl. 8 oc. Nut M 8 cl. 8 z. 3

11 MZPP-008-003 Podkiadka pow. @8x28 oc. Fender washer @8x28 z. 3

12 MZPP-012-002 Podktadka @12 oc. Washer 312 z. 4

13 MZSZ-008-001 Sruba M 8x 20 kI. 8.8 oc. (82105) Bolt M 8x 20 cl. 8.8 z. (82105) 6

14 MZSZ-012-002 Sruba M12x 30 k. 8.8 oc. (82105) Bolt M12x 30 cl. 8.8 z. (82105) 4




2228.13.00.000

// S5aMASZ | 7cspot tnacy

20

Tab. 8

LiteCUT cutterbar
Uwaga: . .
N-p 18 1. Stgzaika okresla skierowanie *Op Cj a/ Op tl on
0 9 wpustu zabezpieczajacego

* Zapytaj o dostepnosc¢/ Ask about details

wzgledem listwy
Note:
1. Arrow mark sets shear key postion
in relation to the cutterbar
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2228.13.00.000

// S5aMASZ’| 7cspét tnacy

Tab. 8

21

LiteCUT cutterbar
L.p. Numer czesci - - llos¢ Uwagi
Iter:n Part N(E Nazwa czgsci Description Quantity Notegs
1 0540.03.12.000 Sworzen kota posredniego - dolny Idler holder - lower 12
2 0670.05.03.003 Slizg spawany Sliding skid 2
3 0670.05.04.004 Dysk roboczy Working disc 3
4 0670.05.06.004 Trzymak nozowy Knife holder 7
5 0670.05.08.000 Pokrywka dysku Disc cover 3
6 0670.05.11.000 Koto zebate posrednie z=46 Idler gear z=46 2
7 0670.05.12.000 Koto zebate z=37 Spur gear z=37 10
8 0670.05.14.000 Piasta dolna Lower hub 6
9 0670.05.15.003 Piasta gorna Upper hub 3
10 0670.05.18.000 Sworzen gorny kota posredniego Gear pin - upper 12
11 0670.05.19.000 Tulejka tozyskowa Bush 6
12 0670.05.21.000 Dystans gwintowany L=22 Distance thread L=22 7
13 0670.05.25.000 Sruba specjalna L-29 Bolt L-29 42
14 0670.05.29.000 Podktadka @22 Washer (322 z. 6
15 0670.05.31.003 Klucz wymiany nozy Knife mounting lever 1
16 2223.03.03.001 Piasta dolna Drive lower hub 1
17 2223.03.05.001 Tuleja tozyskowa Drive bush 1
18 2223.03.08.001 Piasta gérna Drive upper hub right 1
19 2223.03.12.001 Sworzen dolny kota posredniego Idler holder - lower 5
20 2223.03.16.001 Piasta gorna lewa Upper hub left 2
21 2223.03.17.001 tozysko 6207 2RS N C3 Bearing 6207 2RS C3 5
22 2223.03.18.001 Sworzen gérny kota posredniego Gear pin - upper 5
23 2223.03.19.001 Piasta gora prawa Upper hub right 1
24 2223.03.23.001 Slizg spawany - wydtuzony Slide - welded - extended 5
25 2227.03.05.000 Dysk z bebenkiem Disc with a drum 4
26 2227.03.06.000 Wspornik lewy Bracket weldment - left 1
27 2227.03.09.000 Wspornik prawy Bracket weldment - right 1
28 2227.03.14.000 Naktadka prawa Side sliding skid right 1
29 2227.03.15.000 Naktadka lewa Side sliding skid left 1
30 2227.03.28.000 Pokrywka bebna Cover 3
31 2227.03.33.000 Naktadka dysku Disc plate 1
32 2227.03.34.000 Ostona dolna dysku Guard 1
33 2228.03.01.000 Blacha gérna Cutterbar top plate 1
34 2228.03.02.000 Blacha dolna Cutterbar bottom plate 1
35 2228.03.11.000 Katownik usztywniajacy Support angle bar 1
36 MIHK-001-004 Korek wlewu oleju 3/8" stoz. 0il plug 3/8" cone 1
37 MI10-003-012 Obsada M12 z pazurem - typ 2 (0619.14.05.007) |Knife holder pin M12 - flange 14
38 MIKW-035-000 Koto zebate dysku z=35 Gear z=35 6
39 MIKW-035-001 Koto zebate napedu z=35 wielowypust 1 3/8"-  |Drive gear z=35
221
40 MIKW-035-002 Koto zebate posrednie z=35 Gear z=35 5
41 MINO-000-005 NGz skosny lewy 105x49x4 (0540.03.24.002)  |[Left slanted blade 105x49x4 6
42 MINO-000-005 N6z skosny prawy 105x49x4 (0540.03.25.002)  [Right slanted blade 105x49x4 8
43 MIPP-000-011 Przegub podwéjny B&P - 7G4DGR08028AX PTO B&P - 7G4DGR08028AX 1
44 MITK-000-003 Korek wlewu oleju M22x1,5 stoz. Oil inlet plug M22x1.5 1
45 MZIP-000-008 Pierscien zabez. #95 (tozysko 6307N @80) Ring 395 17
46 MZLZ-006-015 t 0zysko 6306 2RS C3 Bearing 6306 2RS C3 12
47 MZLZ-006-208 tozysko 6208 2RS N C3 Bearing 6208 2RS N C3 12
48 MZLZ-062-007 Lozysko 6207 2RS C3 Bearing 6207 2RS C3 1
49 MZLZ-063-000 t 0zysko 6307 2RS C3 Bearing 6307 2RS C3 1
50 MZNS-010-002 Nakretka M10 kl. 8 oc. samozab. Nut M10 cl. 8 z. self-lock. 106




2228.13.00.000

// S5aMASZ | 7cspot tnacy

22

Tab. 8

LiteCUT cutterbar
Uwaga: . .
N-p 18 1. Stgzaika okresla skierowanie *Op Cj a/ Op tl on
0 9 wpustu zabezpieczajacego

* Zapytaj o dostepnosc/ Ask about details

wzgledem listwy
Note:
1. Arrow mark sets shear key postion
in relation to the cutterbar
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2228.13.00.000

// S5aMASZ’| 7cspét tnacy

Tab. 8

23

LiteCUT cutterbar

L.p. Numer czesci - - llosé Uwagi
Iter:n Part N(E Nazwa czgsci Description Quantity Notegs
51 MZNS-012-692 Nakretka M12 kI.10 oc. kotnierzowa Nut M12 cl. 10.9 z. collar 14
52 MZNS-022-005 Nakretka M22x1,5 kl. 8 oc. niska Nut M22x1,5 cl. 8 z. low 6
53 MZPD-035-001 Podkiadka dystansowa 35x45x1 Spacer washer 40x50x1 5
54 MZPP-008-002 Podktadka @8 oc. Washer @8 z. 4
55 MZPP-010-001 Podkiadka @10 oc. Washer 310 z. 58
56 MZPS-008-001 Podktadka sprez. @8,2 oc. Spring washer ¢8.2 z. 16
57 MZPS-010-003 Podktadka sprez. 10,2 oc. Spring washer 10.2 z. 28
58 MZSE-035-001 Pierscien osad. Z 35 Circlip Z 35 1
59 MZSI-008-101 Sruba M 8x 20 kI. 10.9 oc. GRZYB IMB (7380) Bolt M 8x 20 cl. 10.9 z. Allen 16
60 MZSI-010-006 Sruba M10x 30 kl. 10.9 oc. IMB. STOZ. Bolt M10x 30 cl. 10.9 z. 31
61 MZSI-035-000 Sruba M16x 35 kI. 10.9 oc. IMB. WALC. NISKI  [Bolt M16x 35 cl. 10.9 z. 17
62 MZSZ-008-025 Sruba M 8x 25 k. 8.8 oc. IMB. WALC. Bolt M 8x 25 ¢cl. 8.8 z. 4
63 MZSZ-010-001 Sruba M10x 25 kl. 8.8 oc. (82105) Bolt M10x 25 cl. 8.8 z. (82105) 28
64 MZSZ-010-018 Sruba M10x 16 kI. 8.8 oc. (82105) Bolt M10x 16 cl. 8.8 z. 7
65 MZSZ-010-135 Sruba M10x 35 kI. 10.9 oc. IMB. STOZ. Bolt M10x 30 cl. 10.9 z. Allen countersunk 14
66 MZU0-028-025 Oring - 28x2,5 Oring - 28x2.5 17
67 MZU0-030-001 Oring - 30x2,5 Oring - 30x2.5 34
68 MZUO0-113-000 Oring - 113x3 Oring 113x3 7
69 MZUS-040-010 Simmering AO - 40x 56x10 Simmering AO - 40x 56x10 6
70 MZUS-045-008 Simmering AO - 45x 65x 10 Simmering AO - 45x 65x10 1
71 MZWK-010-250 Sruba M10x 25 kI. 10.9 oc. IMB. STOZ. Bolt M10x25 cl. 10.9 z. Hex counter-sunk 34
72 MZWP-008-015 Wpust B 8x7x15 Cut off key B 8x7x15 7
73 MZZK-010-024 Kotek sprez. @10x 20 oc. Spring pin @10x 20 ss. 2




[ 2227.04.00.000
//5BMA52 Odcigzenie

Suspension springs

Tab. 9

24

*Opcja/Option

* Zapytaj o dostepnosc¢/ Ask about details
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2227.04.00.000

//SBMA52® Odciazenie

Suspension springs

Tab. 9

25

Lp. Numer czgsci Nazwa czesci Description IIOéé. Uwagi
Item Part No. Quantity Notes
1 2227.04.02.000 taricuch fi 10x65 L= 670 Support chain L=670 1
2 MIIS-012-150 Szekla 312,5-1,5T Shackle #12.5-1.51 1
3 MISP-014-006 Sprezyna fi 14x80 L= 314 (2227.04.01.000) Spring fi14x80 L=314 1




2200.04.00.000

//5BMASZ® Uchwyt odcigzenia P Tab. 10

Support spring mount - right

26

L. Numer czesci Nazwa czesci Description IlOéé. Uwagi
Item Part No. Quantity Notes
1 2200.04.01.000 Mocowanie prawe Support spring mount - right 1
2 MZNS-016-007 Nakretka M16x1,5 kl. 8 oc. samozab. Nut M16x1,5 cl. 8 z. self-lock. 2
3 MZPS-016-003 Podkiadka sprez. 16,3 oc. Spring washer 316.3 z. 2
4 MZSZ-016-071 Sruba M16x 70 kI 8.8 oc. (82105) Bolt M16x 70 cl. 8.8 z. (82105) 2

*Opcja/Option

* Zapytaj o dostepnosc¢/ Ask about details
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2200.05.00.000

//SBMA52® Uchwyt odciazenia L

Support spring mount - left

Tab. 11

27

L. Numer czgsci Nazwa czesci Description IIOéé. Uwagi
Item Part No. Quantity Notes
1 2200.05.01.000 Mocowanie lewe Support spring mount - left 1
2 MZNS-016-007 Nakretka M16x1,5 kl. 8 oc. samozab. Nut M16x1,5 cl. 8 z. self-lock. 2
3 MZPS-016-003 Podkiadka sprez. 16,3 oc. Spring washer 3#16.3 z. 2
4 MZSZ-016-071 Sruba M16x 70 kI 8.8 oc. (82105) Bolt M16x 70 cl. 8.8 z. (82105) 2

*Opcja/Option

* Zapytaj o dostepnosc/ Ask about details




b o |110-03.221.R-39 0
&' Starosielski MIPS-110-005
13 17 20 9 4 1 25 7 24

11 2 9 /20, 17 / 13




@

Starosiel

JS FABRYKA PRZEKEADNI

110-03.221.R-39 0

ski

MIPS-110-005

Lp.|Nazwa czesci Name-English Nr rys./Nr normy|Wer.|llos¢| Uwagi
1 |Korpus Body 110-01.01.00 1
2 |Koto zebate z=17 Gear z=17 110-03.02.01 1
3 |Koto zebate z=23 Gear z=23 110-03.03.01 a 1
4 |Wat Shaft 110-01.04.07 0| 1
5 |Wat pionowy Shaft 110-01.05.00 1
6 |Pokrywa Cover 110-01.06.05 1
7 |Tabliczka znamionowa |dentifiaction plate 110-03.23.04 0| 1
8 |tozysko stozkowe 30307 Cone bearing 30307 |DIN 720 1
9 |kozysko stozkowe 30207 Cone bearing 30207 |DIN 720 3

Distance washer
10 |Podkt. oporowa SS35x45x2.5 SS35445x2.5 DIN 988 1
Distance washer

11 |Podkt. oporowa SS40x50x2.5 SSA0XE0X2.5 DIN 988 3
12 |Pierscien uszcz. AS 35/72/8  |Seal ring AS 35/72/8 |DIN 3760 1
13 |Pierscien uszcz. AS 35/72/10 |Seal ring AS 35/72/10 |DIN 3760 2
14 |Pierscien osadczy Z 40 Retainer ring Z40 DIN 471 1
15 |Pierscien osadczy Z 35 Retainer ring Z 35 DIN 471 1
16 |Pierscien osadczy W 80 Retainer ring W80 DIN 472 1
17 |Pierscien osadczy W 72 Retainer ring W 72 DIN 472 3
18 Sruba z tbem szesc. Hexagon bolt DIN 933 6

M10x25-8.8 Fe/Zn5

M10x25-8.8 Fe/Zn5

llos¢ oleju:

Quantity of ail:

~1,31

Rodzaj oleju:

Type of ail:

SAE 80W/90 API GL-4




b o |110-03.221.R-39 0
&' Starosielski MIPS-110-005
13 17 20 9 4 1 25 7 24

11 2 9 /20, 17 / 13




@

Starosiel

JS FABRYKA PRZEKEADNI

110-03.221.R-39 0

ski

MIPS-110-005

Lp.|Nazwa czesci Name-English Nr rys./Nr normy|Wer.|llos¢| Uwagi
Spacer washer
19 E(S)g;(j@%ﬁz)m /0.2/0.5/1 E/ng)(SOX(UO'VO'Z/O' DIN 988 1 ijs’lcrzvlla?)
20 [POdKt. dyst. i??éi?ﬁvx??hsié 1/0.2/ |DIN 988 2 | kPl wg
PS56x72x(1.5)0.1/0.2/0.5/1 0.5/1 R potrzeb
21 [PodKt. dyst. i?iéirséviéhs% 1/0.2/ |DIN 988 p | kplwg
PS40x50x(0.5)0.1/0.2/0.5 0.5 R potrzeb
22 |Podkt. dyst. PS40x50x(0.1)0.1 |-Pacer washer DIN988 1 | kplwg
PS40x50x(0.1)0.1 potrzeb
23 [Podkt. dyst. PS35x45x(0.1)0.1 ig;giggj;hf);o ., |piNgss 1 ';f)’l'r ZV\;?)
24 |[Korek 3/8" Plug 3/8" DIN 906 2
25 |Odpowietrznik R 3/8" Breather 3/8" model 33A 1 NO;':;" &
26 [Tuleja dystansowa Sleeve spacer F.005-044-045.4 1

llos¢ oleju:

Quantity of oil:

~1,31

Rodzaj oleju:

Type of oil:

SAE 80W/90 API GL-4




© |095-11.112.R-39 0

-
[3;] tarosielski MIPS-095-004

JS FABRYKA PRZEKEADNI

13 10 17 8 6 1. 20 21 8 18 15 14




@

Starosiel

JS FABRYKA PRZEKEADNI

095-11.112.R-39 0

ski

MIPS-095-004

Lp.|Nazwa czesci Name-English Nr rys./Nr normy|Wer.|llos¢| Uwagi
1 |Korpus Body 095-01.01.20 0| 1
2 [Koto z=11 Gear z=11 095-11.02.02 0| 1
3 |Koto z=27 Gear z=27 095-11.03.00 1
4 |Watek Shaft 095-01.04.03 1
5 |Pokrywa Cover 095-01.05.09 0| 1
6 |Tabliczka znamionowa Identifiaction plate [095-11.21.04 0 | 1
Wpust pryzmatyczny B Parallel Keys B v
! 12x8x35 12x8x35 PN-M-85005 1
: . Tapered roller
8 |kozysko stozkowe 30208 bearing 30208 DIN 720 3 Klasa B
: . Tapered roller
9 |kozysko stozkowe 32208 bearing 32208 DIN 720 1 Klasa B
10 |Pierscien osadczy W 80 Retainer ring W80  |DIN 472 4
11|Pierscien osadczy Z 40 Retainer ring Z40 DIN 471 1
12 |Zaslepka 100x10 Hole plug 100x10  |Zaslepka 100x10 1 Busak
C Seal ring AS
13 |Pierscien uszcz. AS 40/80/10 40/80/10 DIN 3760 2
14 |Pierscien uszcz. AS 40/80/8 |Seal ring AS 40/80/8 |DIN 3760 1
Distance washer
15 |Podkt. oporowa SS40x50x2.5 SSA0X50X2.5 DIN 988 1
Spacer washer
Podkt. dyst. kpl. wg
16 PS63x80x(1.15)0.1/0. [DIN988 1
PS63x80x(1.15)0.1/0.2/0.5/1.0 2/0.5/1.0 potrzeb
Spacer washer
Podkt. dyst. kpl. wg
17 PS63x80x(0.75)0.1/0. [DIN988 1
PS63x80x(0.75)0.1/0.2/0.5/1 2/0.5/1.0 potrzeb
Spacer washer
Podkt. dyst. kpl. wg
1815 40x50x(0.5)0.1/0.2/0.5 /POS‘;OXSOX(O'S)O'V 0.2 DIN 988 2 | potrzeb
Sruba z tbem szesc. Hexagon bolt
19 M10x25-8.8 Fe/Zn5 M10x25-8.8 Fe/Zn5 DIN 933 8
20|Korek 3/8" Plug 3/8" DIN 906 5
21|0dpowietrznik R 3/8" Breather 3/8" model 33A 1 NO::;' &

llos¢ oleju:

Quantity of oil:

~1,11

Rodzaj oleju:

Type of ail:

SAE 80W/90 API GL-4




rev.

G090-09.202.L-39

[gISMmsielski

JS FABRYKA PRZEKELADNI MIPS-OQO-O 1 5
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;1"? Starosielski

JS FABRYKA PRZEKLADNI

G090-09.202.L-39

rev.

MIPS-090-015

Lp. Nazwa czesci Name-English Nr rys./Nr  (Wer/|llo$¢ Uwagi
normy
1 [Korpus Body 090-01.01.00 1
2 [Pokrywa Cover 090-01.05 1
3 [Zebnik z=11 Pinion z=11 090-09.02.00G 1
4 Koto zebate z=26 Gear z=26 090-09.03.00G 1
5 |Watek Shaft 090-01.04.02 | 0 | 1
6 [Tabliczka znamionowa Identification plate 090-09.21.02 | 0 | 1
7 |Pierscien osadczy Z 35 Retainer ring Z 35 DIN 471 1
8 |Pierscien osadczy W 72 Retainer ring W 72 DIN 472 2
9 lkozysko kulk. 6207 C3 Ball bearing 6207 C3 DIN 625 1
10 fozysko kulk. 6208 C3 Ball bearing 6208 C3 DIN 625 1
11 fozysko stozkowe 30208 Tapered roller bearing 30208 DIN 720 1
12 fozysko stozkowe 32207 Tapered roller bearing 32207 DIN 720 1
13 [Korek G 3/8" Plug G 3/8" DIN 908 2
Sruba z tbem sze$c. M10x25-8.8 Hexagonal head bolt
14 Fe/Zn5 M1Ox925—8.8 Fe/Zn5 DIN 933 8
15 [Podkt. oporowa SS35x45x2.5 Resistance washer SS35x45x2.5 |DIN 988 1
16 [Podkt. dyst. PS35x45x(0.5)0.1/0.2/0.5 Egg;:ng(éa;‘g; 102/05 DIN 988 2 | kpl. wg potrzeb
17 Podkt. dyst. PS63x80x(0.3)0.1/0.2/0.3 E:g;;ggx%a;;‘;; 102/03 DIN 988 1 | kpl. wg potrzeb
18 [Podkt. dyst. PS63x80x(0.5)0.1/0.2/0.5 E;Sg;’:;gx‘g;?gq 102/05 DIN 988 1 | kpl. wg potrzeb
19 |PierScien uszcz. AS 35/72/8 Seal ring AS 35/72/8 DIN 3760 1 Viton (120°)
20 |Pierscien uszcz. AS 40/68/8 Seal ring AS 40/68/8 DIN 3760 1
21 |Wpust pryzmatyczny B 12x8x30 Prismatic key B 12x8x30 DIN 6885 1
22 [Podktadka aluminiowa 1,5x17x22 Aluminium washer 1,5x17x22 1.5x17x22 2
23 I(_)jfoow. stoz. 3/8"model 33A z rurka tBurgztE:;(F){ 3/8" model 33A with 130400714 1 N&A

llos¢ oleju:

~0,91
Quantity of oil:

Rodzaj oleju:

Type of oil:

SAE 75W/90 API GL-5
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23/11/2020

BONDIOLI . _ ]
& PAVESI |-:.] Bill of materials (BoM) - SAP

Code Rev | Description

8G5T085CEQ07001 D |SHAFT G5T *085* CE E.007 I.661G48801
Division | BOPR(01) |Bill of materials (BoM) - SAP : | Commercial

N. | Code Qty Rev. |Rev. SAP| Description

0001|5070G0355 1 0 0 |YOKE #5/S6 1-3/8"z6 SHROUDED PIN (007)
0002|4120G0012R40 2 0 0 CROSS KIT S5-S6-G5 30.2x79.4 CAP ZERK
0005(204056860 1 0 ND |TUBE YOKE #5-G5 OUTER 5N6 (51.5)
0008|341053000R10 1 0 0 SPRING ROLL PIN 10x70 DIN1481
0012|1225700700R 1 ND ND |CARDAN TUBE 12510 L=700
0013({270110700R 1 ND ND |CARDAM TUBE 12597 L=700 TENIFER
0016(341002000R10 1 0 ND |SPRING ROLL PIN 10x60 DIN1481
0017|1204056861 1 ND ND |TUBE YOKE #5-G5 INNER 5N7 (45.0)
0021|661G48801R 1 ND ND |Fv34/5-S5-S6-G5 CLUTCH 1200Nm 1-3/8"z6
0025|219051001R 2 0 ND |CONE SHIELD BELL G5-G7-G8 158x119 TYPE S
0026|255051002R02 1 0 0 |SHIELD SUPPORT G5 OUTER GLOBAL
0028(310001431R30 6 0 0 SCREW 4.8x22 SELF TAP ZINC

0029 | 5STNN1G5085FR 1 ND ND |[SHIELD TUBE G5 *085* FX

0030 | 5SMNN1G5085FR 1 ND ND |SHIELD TUBE G5 *085* FX
0032(255051001R02 1 0 0 SHIELD SUPPORT G5 INNER GLOBAL
0040(252000050R02 2 0 0 |SHIELD CHAIN w/S-HOOK L=500mm
0048(399143000 1 E E |LABEL - DANGER - OUTER DRIVE TUBE
0049|399CEE051 1 F F |LABEL - DANGER - CE OUTER SHIELD TUBE
0050|399CEEGO01 1 G G |INSTRUCTION BOOKLET CE - GLOBAL SERIES
0051({403000001R10 1 0 ND |COMPLETE PUSH PIN 1-3/8"Z6/721
0061(408000047R02 1 0 0 TAPER PIN 14x73xM12 see 408000075R
0070(432000114R08 8 ND ND |BOLT-NUT M10X75 - PKG 8
0071|253058901R 1 0 ND |FLANGE YOKE #5-S5-S6-G5 FT-FV32/34
00721258005320R02 1 0 0 |BUSHING FF/FT/FV/FR CLUTCH
0073({247006251R08 4 0 0 LINING 141x77x3.2 FD2/22 - FT-FV32/34
0074|248727702R02 1 ND ND |DRIVING DISC FT34 64.5 HEX ©@1410D
0075|248860001R02 1 ND ND |[CLUTCH INNER PLATE FT34 170x78x4
0076(515890305R 1 ND ND |HUB FT/FV/FFV34 1-3/8"z6 T.PIN @141 FLNG
0077(248860007R02 1 0 0 PRESSURE PLATE FV32 CLUTCH @180x78.5x8
0078({367008860R 1 ND ND |BELLEVILLE SPRING 180x100x3.75 FT32/34
0093 |7G5T085FX007ESS 1 ND ND |DRIVE SHAFT G5 *085* FX -007 SS

0094 |8G5T085CEI003 1 ND ND |OUTER HALF SHAFT G5T *085* CE -661G48801
0097 |5CG5085FXSS 1 ND ND |COMPLETE SHIELD G5 *085* FX SS

Pag. 1/1
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& PAVESI 0]

Bill of materials (BoM) - SAP

28/1/2021

Code Rev | Description

8G4N061FX008001X A [SHAFT G4N *061* FX E.008 I.602104702
Division | BOPR(01) |Bill of materials (BoM) - SAP : | Commercial

N. | Code Qty Rev. |Rev. SAP| Description

0001|5070E3755 1 0 ND |YOKE #4/S4 1-3/8"z21 SHROUDED PIN (008)
0002|4120E0012R25 2 0 0 |CROSS KIT S4-G4 27x74.6 CAP ZERK
0005(204046851 1 0 0 |TUBE YOKE #4-G4 OUTER (43.5)
0008|341038000R10 1 0 0 SPRING ROLL PIN 8x60 DIN1481
0012|1225120470R 1 ND ND |CARDAN DRIVE TUBE #4 OUTER 43.5x3.3x470
0013({225100470R 1 ND ND |CARDAN DRIVE TUBE #4 INNER 36.0x4.0x470
0016(341048000R10 1 0 ND |SPRING ROLL PIN 8x55 DIN1481
00171204046852 1 0 0 |TUBE YOKE #4-G4 INNER (36.0)
0021|602104702R 1 ND ND |RA1/4 SX 1-3/8"Z=21 PULS.
0025|219041102R 1 ND ND |SHIELD GLOBAL G3-4

0026{255041002R02 1 0 0 |SHIELD SUPPORT OUTER G3-G4
0028(310001431R30 6 0 0 SCREW 4.8x22 SELF TAP ZINC

0029 | 5TNN1G4061FR 1 ND ND |SHIELD TUBE OUTER

0030 | 5MNN1G4061FR 1 ND ND |INNER SHIELD TUBE

0031(219041204R 1 ND ND |CONE SHIELD G3-4

0032(255041001R02 1 0 0 |SHIELD SUPPORT INNER G3-G4
0040(252000050R02 2 0 0 SHIELD CHAIN w/S-HOOK L=500mm
00481399143000 1 E E |LABEL - DANGER - OUTER DRIVE TUBE

0049 (399CEE051 1 F F |LABEL - DANGER - CE OUTER SHIELD TUBE
0050|399UNIOO01 1 F F INSTRUCTION BOOK - GLOBAL/SFT UNIVERSAL
0051(403000001R10 1 0 ND |COMPLETE PUSH PIN 1-3/8"Z6/Z21
0061(348014000R20 1 0 0 |GREASE FITTING M8X1.25 90°
0062(419041201R 1 ND ND |YOKE + BODY RA1l/SX

0063|{5130D3701R 1 ND ND |_

0064(4210C0001R0O3 1 0 0 RATCHET w/SPRING RA1l/RL1 L=22.8
0065(403000001R10 1 0 ND |COMPLETE PUSH PIN 1-3/8"Z6/7Z21
0066{246000132R02 1 0 0 |CLOSING DISK FOR RA DX
0067(338005000R20 1 0 0 CIRCLIP INTERNAL 82x2.50 DIN472

0093 |8G4N061FXE001X 1 ND ND |DRIVE SHAFT G4N *061* FX -008

0094 |8G4NO61FXI001X 1 ND ND |INNER HALF SHAFT G4N *061* FX -602104702
0097 |5CG4061FXPT 1 ND ND |COMPLETE SHIELD

Pag. 1/1
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BestelL-Nr. Zei ct_\r\mgs-w. Datum Seite von
W2300-5C155H-610-F5/1L e, 611284 Dol B11284 e 22-05-16 [ | o 1
Hasd_\l nenart Type
MINB-071-005  fefi"  Front mower e SAMBA 280 F

1
| —
Walterscheid Samasz
Pos.-Nr.. | BestelL-Nr.| Zeichnungs-Nr.| BesteLL-Nr. StickzahL | Technische
Item Part No. |Drawing No. |Part No. Quantity |Technical data
Repare |Référence [RéF. du Plan |RéFérence Quontité |Données techniques Benennung Description Désignation
1 [ 611284 | 611284 MIWB-071-005 1| W2300-5C155W-610-F5/1L  [Gelenkwelle mit Schutz PTO drive shaft with guard Transmission avec protecteur
2 1| WH2300-SD15SW-535 Innere Gelenkwellenhdlfte mit Inner PTO drive shaft half with Demi-transmission intérieure avec
- Guflerer Schutzhdlfte outer guard half demi-protecteur extérieur
3 1 [ WH2300-5D155N-525-F5/1L  |AuBere Gelenkwellenhalfte mit Outer PTO drive shaft half with Demi-transmission extérieure avec
- innerer Schutzhdlfte inner guard half demi-protecteur intérieur
4 | 11393 1| SDH155H-A1000-8515644  |AuBere Schutzhalfte Outer guard half Demi-protecteur extérieur
- SC-Rohr 580 mm kirzen Shorten SC tube by 580 nm Raccourcir tube SC de 580 nm
5 [ 113573 1| SDH1S5H-J1000-8515617  |Innere Schutzhalfte Inner guard half Demi-protecteur intérieur
- SC-Rohr 580 mm kirzen Shorten SC tube by 580 nm Raccourcir tube SC de 580 nm
11 [ 041378 | 21.10.00 1| A62300-1 3-87(6) Aufsteckgabel mit Schiebestift Quick-disconnect yoke Machoire & verrouillage rapide
12 | 339107 |agraset 101 1 Schiebestift kpl. Quick-disconnect pin cpl. Poussoir de verrouillage rapide cpl.
13 | 128649 1| F5/1L-2300-1 3-8"(8)ZV; [Sperrkeilfreilauf; Key-type overrunning clutch; Roue Libre & rochets;
- Linksdrehsinn Left-hand rotation rotation & gauche
21 | 116403 | 21.00.141 2 Kreuzgarnitur komplett Cross and bearing kit complete Bloc croisillon complet
22 | 153207 | 63.11.04 4 Schlag-Schmiernippel Drive-in type Lubrication fitting Graisseur d frapper
23 | 041315 [ 21.11.00 1| R62300-0v [RiLlengabel Inboard yoke Machoire & gorge
24 | 020614 2 | 1508752-10x65 |_5pannstlft Spring-type straight pin Goupille élastique
25 | 048757 | 75.11.16 1| 0v-1000 Prof i Lrohr Profile tube Tube profilé
- |Bohr 515 mm_kGrzen Shorten tube by 515 mm Raccourcir tube de 515 nm
26 | 085732 | 75.15.16 1 ]1-1000 Prof i Lrohr Profile tube Tube profilé
- Rohr 525 mm kirzen Shorten tube by 525 mm Raccourcir tube de 525 nm
27 | 041318 | 21.12.00 1| R62300-1 Rillengabel Inboard yoke Machoire & gorge
51 | 087273 | 82.83.06 2 Gleitring Bearing ring Bague de glissement
52 | 608373 | 85.15.644 1 Schutztrichter Guard cone Céne protecteur
53 | 365305 | 60.01.04 2 13,5¢9,5 Schraube Scren Vis
54 | 609528 | 85.15.617 1 Schutztrichter Guard cone Céne protecteur
90 | 118745 [agraset 207 1 [Bedienungsanleitung it Instruction manual with Notice d’emploi avec
- Aufkleber-Set; set of decals; jeu d’8tiquettes; étiquette
- GEFAHRENHINWEIS- und DANGER-Aufkleber |WARNING decal and DANGER decal d’avertissement et &tiquette DANGER

Ablage-Nr.
File=No.
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Plot erzeugt von bruno.schmitt am WED MAY 18 2022 um 11:13:47
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BestelL-Nr. Zeichnungs-Nr. Datun Seite von
- - —| Part No. Drawing No. Da _05- P f
W2400-5T255K-860-K30/4TF i, 611207 froving o 611297 pte 22-05-24 P 1 i 1
Masd_\lnena\t Type
MIWB-085-000  [ehi"  Front mower e KDF-260 / 300 / 340

l_—
Walterscheid Samasz
Pos.-Nr. | BestelL-Nr.| Zeichnungs-Nr.| BesteLL-Nr. Stickzahl | Technische
Iten Part No.  [Drawing No. | Part No. Quantity [Technical data
Repdre |Référence |Réf. du Plan [Référence Quantité |Données techniques Benennung Description Désignation
1 [ 611297 | 611297 MINB-085-000 1| W2400-5T255N-860- Gelenkwelle mit Schutz PTO drive shaft with guard Transmission avec protecteur
- K90/4TF -
2 | 608623 1| NH2400-ST255W-785 Innere Gelenkwellenhalfte mit Inner PTO drive shaft half with Denmi-transmission intérieure avec
- Gufierer Schutzhdlfte outer guard half demi-protecteur extérieur
3 [ 608624 1| NH2400-ST255H-765- AuBere Gelenkwel lenhalfte mit Outer PTO drive shaft half with Demi-transmission extérieure avec
- K90/4TF innerer Schutzhdlfte inner guord half demi-protecteur intérieur
4 | 113802 1 [ STH255W-A1000-8525137  |AuBere Schutzhdlfte Outer guard half Demi-protecteur extérieur
- ST-Rohr 355 mm kUrzen Shorten ST tube by 355 mm Raccourcir tube ST de 355 mm
- SC-Trichter 1 Rippe(n) kirzen Shorten SC cone by 1 rib(s) Raccourcir cone SC de 1 onde(s)
5 | 113803 1| STH255W-J1000-8525137-K | Innere Schutzhalfte Inner guard half Demi-protecteur intérieur
- ST-Rohr 360 mm_kdrzen Shorten ST tube by 360 mm Raccourcir tube ST de 360 mm
- SC-Trichter 1 Rippe(n) kirzen Shorten SC cone by 1 rib(s) Raccourcir cone SC de 1 onde(s)
11 | 133836 | 35.83.30 1 [ASGE2400-1 3/8”(6) ASGE-Gabel komplett ASGE-yoke complete Mchoire ASGE complate
12 | 135048 |agraset 172 1 ASE-VerschLuB komplett; Grife B ASE-Lock complete; size B Verrouillage ASE complet; type B
13 | 604516 | 56.100.39 1| K90-4TF-2400-1 3-8” (6 rReibk\pmeg_; Friction clutch; Limiteur & friction;
M=1350Nm drehs innunabhangig independent of direction of rotation |indépendant du sens de rotation
21 | 116404 [ 35.00.141 2 [2400 P Kreuzgarnitur komplett Cross and bearing kit complete Bloc croisillon complet
22 | 153207 | 63.11.04 2 Schlag-Schmiernippel Drive-in type Lubrication fitting Graisseur d frapper
23 | 019518 [ 35.13.00 1| RG2400-1b [RiLlengabel Inboard yoke Machoire & gorge
24 | 020617 2 | 1508752-10x80 |§pannstlft Spring-type straight pin Goupille éLastique
25 | 087407 | 75.25.65 1| 1bH-1000 Prof i Lrohr Profile tube Tube profilé
- |Bohr 265 mm_kdrzen Shorten tube by 265 mm Raccourcir tube de 265 mm
26 | 081684 | 75.35.15 1 20-1000 Prof i Lrohr Profile tube Tube profilé
- Rohr 285 mm kdrzen Shorten tube by 285 mm Raccourcir tube de 285 mm
27 | 0195139 [ 35.14.00 1| R62400-2a RiLlengabel Inboard yoke Machoire & gorge
S1 | 087276 | 82.83.04 2 Gleitring Bearing ring Bague de glissement
52 127137 | 85.25.137 2 | n=RP7 Schutztrichter; n= Rippenanzahl Guard cone; n= Number of ribs C8ne protecteur; n= Nombre d”ondes
- SC-Trichter 1 Rippe(n) kirzen Shorten SC cone by 1 rib(s) Raccourcir cone SC de 1 onde(s)
53 | 365305 | 60.01.04 2 13,5¢,5 Schraube Screw Vis
54 | 359471 | 82.85.00 2 Stotzring Reinforcing collar Bague de renfort
55 | 044321 | 82.36.03 1400 [Haltekette Safety chain Chafnette
90 | 118745 [agraset 207 1 [Bedienungsanleitung mit Instruction manual with Notice d’emploi avec
- Aufkleber-Set; set of decals; jeu d’étiquettes; 8tiquette
- GEFAHRENHINKEIS- und DANGER-Aufkleber |WARNING decal and DANGER decal d’avertissement et &tiquette DANGER
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